SPORTON LAB.

FCC RF Test Report

Report No. : FG403003A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum 3
Ref Level 30.00 Gbm _ Offset 14.50 b RBW 100 Kz
Att 30d8  SWT 37.9 pys @ VBW 300 kHz  Mode Auto FFT
(@ 1Pk Max
mMi[1] 19.30 dBm|
1.71153100 GHz

4.135864136 MHZ

-0

-40
-50
60 d
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 1.711531 GHz 19.38 dBm
T1 1 1.7103321 GHz 9.58 dBm Occ Bw 4.135864136 MH2
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T2 1 1.7346779 GHz 9.72 dam
w

Date: 13.NOV.2024 07.55.49

High

est Channel

Spectrum K2
Ref Level 20.00 Bm  Offset 14.50 dB  RBW 100 kHz
Att 30d8  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
@17k Max
M1l 18.46 dBm)
% 1.75320900 GHz|
4 = T RGeA 4.155844156 MHZ|
i BT .
10
\
0 f Y
[ \
-10 df +
-40
-50
60d
GF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1.753209 GHz 18.46 dBm
TL 1 1.7505221 GHz 9.79 d8m Occ Bw 4.155844156 MHz
T2 1 1.7546779 GHz 9.64 dam
"
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Date: 13.NOV.2024 08:09:07

Date: 13.NOV.2024 08:15:38

ﬂvn Spectrum né:
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Rangelow | RangeUp | RBW | Frequency | __PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.84565 MHz -33.21 dém -20.21 d8 844.000 MHz 849.000 MHz 100.000 kHz 845.74575 MHz 7.74 dBm -27.26 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.84531 MHz -27.59 dém -14.59 di 540,000 MHz 850.000 MHz 50.000 kHz 849.15269 MHz -28.01 dBm -15.01 dB
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__Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84884 GHz -25.14 dém -12.14 dB 1.905 GHz 1.910 GHz 100.000 KHz 1.90899 GHz 7.82 dbm —27.18 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84985 GHz -26.94 dém -13.94 d8 1,910 GHz 1.911 GHz 50.000 kHz 1.91016 GHz -27.20 dBm -14.20 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85377 GHz 8.36 dBm -26.64 d8 1,911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -24.86 dBm -11.86 dB
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge
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ctrum ZF(] Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d@ Mode Auto Sweep Ref Level 20.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
1.705 GHz 1,708 GHz 1.000 MHz 1.70885 GHz -23,66 dBm -10.66 dB 1.750 GHz 1.755 GHz 100.000 kHz 1.75166 GHz 7.95 dBm -27.05 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70982 GHz -26.48 dBm -13.48 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75516 GHz 26,60 dBm -13.60 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71377 GHz 7.99 dBm -27.01 d8 1.756 GHz 1.760 GHz 1.000 MHz 1.75601 GHz 23,72 dBm -10.72 dB
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Report No. : FG403003A

Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum
Ref Level 20.00 d8m  Offset 14.00 d&
SGL Count 10/10

@1 Max

Mode Auto Sweep

Spectrum

Ref Level 20.00 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 13.NOV.2024 08.09:45

Limit Gheck Limit Gheck PARS
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odi od
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz $68.32334 MHz -36.64 dBm -23.64 dB
30.000 MHz 820,000 MHz 1.000 MHz 810.80260 MHz -30.79 dém 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -34.80 dBm -21.80 de
855,000 MHz 1.000 MHz 938.51449 MHz -35.84 dém 1.915 GHz 3.000 GH. 1.000 MHz 2.08471 GHz -36.00 dém 3.00 de
1.000 GHz 1.000 MHz 2,94053 GHz -36.75 dém 3.000 GHz 7.000 GHz 1.000 MHz 6.59680 GHz -32.15 dBm -19.15 de
3.000 GHz 1.000 MHz 6.67379 GHz -32.99 dém 7.000 GHz 13.600 GHz | 1.000 MHz 12.77859 GHz -33.92 dém 20,92 de
7.000 GHz 9.000 GHz 1.000 MHz 7.06437 GHz .18 dém -21.18 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.89707 GHz -30.93 dém -17.93 dB.
)i J n J | LR
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Middle Channel

Middle Channel

Spectrum

Ref Level 20.00 d8m  Offset 14.00 d& Mode Auto Sweep
SGL Count 10/10
1 Max

Spectrum

Ref Level 20.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

Date: 13.NOV.2024 08.13:35

Limit Gheck C Limit Gheck PARS
10 dblfe—_§PURIOUS LINE_ABS PABS 10 dble—$PURIOUS | INE_ABS. PARS
od 0
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 857.72364 MHz -36.41 dBm -23.41d8
30.000 MHz 820,000 MHz 1.000 MHz 388.28336 MHz -36.44 dém -23.44 dB 1.000 GHz 1.000 MHz 1.75611 GHz -37.42 dém -24.42 de
855,000 MHz 1.000 G 1.000 MHz 895.90580 MHz -36.01 dém -23.01 d8 1.915 GHz 1.000 MHz 2.97132 GHz -35.53 dém -22.53 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,51844 GHz -36.70 dém -23,70 dB 3.000 GHz 1.000 MHz 6.98225 GHz -32.13 dBm -19.13 de
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -32.69 dém -19.69 d8 7.000 GHz | 1.000 MHz 13.37774 GHz -34.35 dém 1.35d8.
7.000 GHz 9.000 GHz 1.000 MHz 8.12773 GHz -34,88 dém -21.88 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.46353 GHz -30.43 dBm -17.43 dB
_—
L ¢ J - L ¢ J V..
Date: 13.NOV.2024 08:11:54 Date: 13.NOV.2024 07.51:06
Spectrum s Spectrum 2
Ref Level 20.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 20.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 s
Limit Gheck Limit Gheck PARS
10 dblfe_§PURIOUS LINE_ABS PABS 10 dble—$PURIOUS | INE_ABS. PARS
od o
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70d
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc | _PowerAbs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 432.10645 MHz -36.29 dBm -23.29 dB
30.000 MHz 820,000 MHz 1.000 MHz 771.24188 MHz -36.62 dém -23.82 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.64125 GHz -36.81 dém -23.81de
855.000 MHz 1.000 G 1.000 MHz 917.50000 MHz -36.71 dém -23.71 d8 1.915 GHz 3.000 GHz 1.000 MHz 191534 GHz -29.64 dém -16.64 dB.
1.000 GHz 3.000 GHz 1.000 MHz 1.02537 GHz -37.02 dém -24.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76378 GHz -31.52 dBm -18.52 de
3.000 GHz 7.000 GHz 1.000 MHz 6.59980 GHz -31.76 dém -18.76 dé 7.000 GHz 13.600 GHz | 1.000 MHz 13.40414 GHz -34.36 dém -21.36 dB.
7.000 GHz 9.000 GHz 1.000 MHz 7.17885 GHz -20.23 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.81615 GHz -30.30 dBm -17.30 dB.
L ¢ J - L ¢ J V..

Date: 13.NOV.2024 07.52.10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AT8

Page Number : A30 of A33




SPORTON LAB.

FCC RF Test Report

Report No. : FG403003A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 20.00 d8m
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

(@1 Max
Limit Gheck
10 dbiRe—$PURIOUS LINE ABS
od
LINE_ABS,

S0 d
-60
70d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency |___Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -36.53 dBm
1.000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -33.67 dBm
1.760 GHz 3.000 GHz 1.000 MHz 2.67415 GHz -35.74 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.37033 GHz -31.57 dBm
7.000 GHz 13.600 GHz 1.000 MH2 12,73758 GHz -34.80 dBm
13.600 GHz 18.000 GHz 1.000 MHz 16.11992 GHz -29.67 dém
W
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Spectrum 2
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Rangelow | Rangeup | REBW 1 Frequency |___Power Abs |
30.000 MHz 1.000 1.000 MHz 478.64318 MHz -36.08 dBm
1.000 GHz 1.708 GHz 1.000 MHz 1.63436 GH2 -37.89 dBm
1.760 GHz 3.000 GHz 1.000 MHz 2.58194 GHz -36.48 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.80927 GHz -30.99 dBm
7.000 GHz 13.600 GHz 1.000 MH2 12.07810 GHz -34.43 dBm
13.600 GHz 18.000 GHz 1.000 MHz 15.73149 GHz -29.71 dém
W
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-60
70d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | Frequenc: | PoweraAbs | ALimit |
30.000 MHz 1.000 MHz 480.58221 MHz -37.26 dBm
1.000 GHz 1.000 MHz 1.64422 GH2 -35.76 dBm -22,76 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -32.45 dBm -19.45 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94276 GHz -30.59 dBm
7.000 GHz 13.600 GHz 1.000 MHz 12.43778 GHz -34.25 dém
13.600 GHz 18.000 GHz 1.000 MHz 15.78523 GHz -29.53 dém
W
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Frequency Stability

Test Conditions | Middle Channel E/I\R/’fA%Mlégligzs\; 2L5I;r)an:n
Temperature (°C)| Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Test Conditions | Middle Channel Ell\?ll(\:ﬂ?:l\iggliggsl; NI:)itrzitz
Temperature (°C)| Voltage (Volt) Frequency Offset (Af) (Hz) Result
50 Normal Voltage 3.3
40 Normal Voltage 4.6
30 Normal Voltage -3.9
20(Ref.) Normal Voltage 5.2
10 Normal Voltage 3.7
0 Normal Voltage 4.3
-10 Normal Voltage 3.8 PASS
-20 Normal Voltage 2.6
-30 Normal Voltage 4.4
20 Maximum Voltage 6.1
20 Normal Voltage 5.2
20 Battery End Point 3.5
Sporton International Inc. (Kunshan) Page Number : A32 of A33
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MAX(Af)] = 6.1Hz

Frequency Stability ;’:’:ﬂg&??&zg Limit Line Result
fL — [IMAX(AT)| 1850.332086 = 1850MHz
PASS
fu + [MAX(AT)| 1909.687906 £ 1910MHz
Test Conditions | Middle Channel \(/\é(liﬂDchglzaKrLc:JIS\)/ NLOI::tz_
Temperature (°C)| Voltage (Volt) Frequency Offset (Af) (Hz) Result
50 Normal Voltage 5.1
40 Normal Voltage -7.4
30 Normal Voltage 7.8
20(Ref.) Normal Voltage 7.7
10 Normal Voltage 5.7
0 Normal Voltage -6.9
-10 Normal Voltage 4.4 PASS
-20 Normal Voltage -5
-30 Normal Voltage 6.6
20 Maximum Voltage -6.6
20 Normal Voltage 7.7
20 Battery End Point 4
MAX(Af)| = 7.8Hz
Frequency Stability z\r/gﬂ\gﬁc?/a(:/(ljl—:;/) Limit Line Result
fu — [IMAX(AT)] 1710.332088 2 1710MHz
PASS
fu + [IMAX(A)| 1754.677908 < 1755MHz

Note:

1. Normal Voltage = 3.91V. ; Battery End Point (BEP) = 3.4 V.; Maximum Voltage =4.5V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International Inc. (Kunshan)
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 21~25°C

Test Engineer : Jake : =
Relative Humidity : 51~53%

Note: Pre-scanned harmonic for the different antennas, we choose the worst antenna mode to test.

GSM850 (GSM) Ant.0

Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1648 -60.17 -13 -47.17 -67.14 1.58 10.70 H
2472 -47.58 -13 -34.58 -55.83 2.102 12.50 H
3296 -59.37 -13 -46.37 -68.26 2.856 13.90 H
Lowest
1648 -59.29 -13 -46.29 -66.26 1.58 10.70 V
2472 -42.15 -13 -29.15 -50.40 2.10 12.50 vV
3296 -58.89 -13 -45.89 -67.78 2.86 13.90 V
1672 -63.86 -13 -50.86 -70.83 1.58 10.70 H
2512 -42.44 -13 -29.44 -50.69 2.102 12.50 H
Middle 3344 -58.79 -13 -45.79 -67.68 2.856 13.90 H
1672 -62.69 -13 -49.69 -69.66 1.58 10.70 \%
2512 -39.91 -13 -26.91 -48.16 2.10 12.50 V
3345 -58.94 -13 -45.94 -67.83 2.86 13.90 V
1696 -41.22 -13 -28.22 -48.19 1.58 10.70 H
2544 -46.95 -13 -33.95 -55.20 2.102 12.50 H
High 3392 -54.16 -13 -41.16 -63.05 2.856 13.90 H
Ighest 1696 -40.78 -13 -27.78 -47.75 1.58 10.70 \%
2544 -43.32 -13 -30.32 -51.57 2.10 12.50 V
3392 -52.54 -13 -39.54 -61.43 2.86 13.90 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : BlofB4
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GSM850 (EDGE 1 Tx slots) Ant.0

. Over S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
1648 -64.66 -13 -51.66 -71.63 1.58 10.70 H
2472 -54.03 -13 -41.03 -62.28 2.102 12.50 H
Lowest 3296 -59.17 -13 -46.17 -68.06 2.856 13.90 H
1648 -63.70 -13 -50.70 -70.67 1.58 10.70 \Y
2472 -58.14 -13 -45.14 -66.39 2.10 12.50 \%
3296 -58.98 -13 -45.98 -67.87 2.86 13.90 \%
1672 -58.72 -13 -45.72 -65.69 1.58 10.70 H
2512 -58.40 -13 -45.40 -66.65 2.102 12.50 H
Middle 3344 -58.98 -13 -45.98 -67.87 2.856 13.90 H
1672 -60.96 -13 -47.96 -67.93 1.58 10.70 \Y
2512 -58.34 -13 -45.34 -66.59 2.10 12.50 \Y
3344 -58.51 -13 -45.51 -67.40 2.86 13.90 \%
1696 -55.48 -13 -42.48 -62.45 1.58 10.70 H
2544 -56.16 -13 -43.16 -64.41 2.102 12.50 H
Highest 3392 -55.77 -13 -42.77 -64.66 2.856 13.90 H
1696 -55.06 -13 -42.06 -62.03 1.58 10.70 \Y
2544 -54.00 -13 -41.00 -62.25 2.10 12.50 \%
3392 -54.70 -13 -41.70 -63.59 2.86 13.90 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM) Ant.0
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3705 -58.32 -13 -45.32 -70.58 2.64 14.90 H
5550 -57.86 -13 -44.86 -69.72 2.94 14.80 H
Lowest 7395 -54.07 -13 -41.07 -63.84 3.39 13.16 H
3705 -58.21 -13 -45.21 -70.47 2.64 14.90 \%
5550 -57.90 -13 -44.90 -69.76 2.94 14.80 \%
7395 -54.10 -13 -41.10 -63.87 3.39 13.16 \%
3765 -58.53 -13 -45.53 -70.79 2.64 14.90 H
5640 -57.65 -13 -44.65 -69.51 2.94 14.80 H
Middle 7515 -53.97 -13 -40.97 -63.74 3.39 13.16 H
3765 -58.05 -13 -45.05 -70.31 2.64 14.90 \%
5640 -58.28 -13 -45.28 -70.14 2.94 14.80 \%
7515 -53.74 -13 -40.74 -63.51 3.39 13.16 \%
3825 -58.64 -13 -45.64 -70.90 2.64 14.90 H
5730 -57.48 -13 -44.48 -69.34 2.94 14.80 H
Highest 7635 -54.43 -13 -41.43 -64.20 3.39 13.16 H
3825 -58.73 -13 -45.73 -70.99 2.64 14.90 \%
5730 -57.37 -13 -44.37 -69.23 2.94 14.80 \%
7635 -54.59 -13 -41.59 -64.36 3.39 13.16 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (EDGE 1 Tx slots) Ant.0

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3705 -57.91 -13 -44.91 -70.17 2.64 14.90 H
5550 -58.00 -13 -45.00 -69.86 2.94 14.80 H
Lowest 7395 -54.20 -13 -41.20 -63.97 3.39 13.16 H
3705 -57.83 -13 -44.83 -70.09 2.64 14.90 \Y
5550 -58.25 -13 -45.25 -70.11 2.94 14.80 \%
7395 -54.01 -13 -41.01 -63.78 3.39 13.16 \%
3765 -58.50 -13 -45.50 -70.76 2.64 14.90 H
5640 -57.76 -13 -44.76 -69.62 2.94 14.80 H
Middl 7515 -53.62 -13 -40.62 -63.39 3.39 13.16 H
adle 3765 -58.04 -13 -45.04 -70.30 2.64 14.90 \%
5640 -58.00 -13 -45.00 -69.86 2.94 14.80 \Y
7515 -53.80 -13 -40.80 -63.57 3.39 13.16 \%
3825 -58.59 -13 -45.59 -70.85 2.64 14.90 H
5730 -57.40 -13 -44.40 -69.26 2.94 14.80 H
Highest 7635 -54.41 -13 -41.41 -64.18 3.39 13.16 H
3825 -58.22 -13 -45.22 -70.48 2.64 14.90 \%
5730 -57.50 -13 -44.50 -69.36 2.94 14.80 \%
7635 -54.56 -13 -41.56 -64.33 3.39 13.16 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps) Ant.0
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1656 -64.61 -13 -51.61 -71.58 1.58 10.70 H
2480 -59.78 -13 -46.78 -68.03 2.102 12.50 H
3304 -59.88 -13 -46.88 -68.77 2.856 13.90 H
Lowest
1656 -63.45 -13 -50.45 -70.42 1.58 10.70 \Y
2480 -58.64 -13 -45.64 -66.89 2.10 12.50 \%
3304 -59.70 -13 -46.70 -68.59 2.86 13.90 \%
1672 -63.54 -13 -50.54 -70.51 1.58 10.70 H
2512 -59.09 -13 -46.09 -67.34 2.102 12.50 H
Middle 3344 -59.45 -13 -46.45 -68.34 2.856 13.90 H
1672 -62.88 -13 -49.88 -69.85 1.58 10.70 \Y
2512 -58.82 -13 -45.82 -67.07 2.10 12.50 \%
3344 -59.63 -13 -46.63 -68.52 2.86 13.90 \Y
1696 -63.17 -13 -50.17 -70.14 1.58 10.70 H
2536 -59.50 -13 -46.50 -67.75 2.102 12.50 H
Highest 3384 -60.31 -13 -47.31 -69.20 2.856 13.90 H
1696 -62.54 -13 -49.54 -69.51 1.58 10.70 \%
2536 -59.63 -13 -46.63 -67.88 2.10 12.50 \Y
3384 -60.23 -13 -47.23 -69.12 2.86 13.90 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps) Ant.1

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3705 -58.44 -13 -45.44 -70.70 2.64 14.90 H
5550 -57.89 -13 -44.89 -69.75 2.94 14.80 H
Lowest 7410 -54.29 -13 -41.29 -64.06 3.39 13.16 H
3705 -58.31 -13 -45.31 -70.57 2.64 14.90 \%
5550 -57.86 -13 -44.86 -69.72 2.94 14.80 \%
7410 -54.28 -13 -41.28 -64.05 3.39 13.16 \%
3765 -59.14 -13 -46.14 -71.40 2.64 14.90 H
5640 -57.95 -13 -44.95 -69.81 2.94 14.80 H
Middle 7515 -53.72 -13 -40.72 -63.49 3.39 13.16 H
3765 -58.69 -13 -45.69 -70.95 2.64 14.90 \Y
5640 -58.81 -13 -45.81 -70.67 2.94 14.80 \Y
7515 -53.84 -13 -40.84 -63.61 3.39 13.16 \%
3810 -59.51 -13 -46.51 -71.77 2.64 14.90 H
5715 -58.03 -13 -45.03 -69.89 2.94 14.80 H
Highest 7635 -54.53 -13 -41.53 -64.30 3.39 13.16 H
3810 -59.36 -13 -46.36 -71.62 2.64 14.90 \Y
5715 -58.33 -13 -45.33 -70.19 2.94 14.80 \%
7635 -54.64 -13 -41.64 -64.41 3.39 13.16 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps) Ant.1
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3420 -58.57 -13 -45.57 -69.31 2.604 13.34 H
5130 -57.38 -13 -44.38 -67.89 3.011 13.52 H
Lowest 6855 -56.82 -13 -43.82 -67.02 3.271 13.47 H
3420 -59.03 -13 -46.03 -69.77 2.604 13.34 \Y
5130 -57.39 -13 -44.39 -67.90 3.011 13.52 \%
6855 -56.91 -13 -43.91 -67.11 3.271 13.47 \%
3465 -58.66 -13 -45.66 -69.40 2.604 13.34 H
5130 -57.28 -13 -44.28 -67.79 3.011 13.52 H
Middle 6855 -56.61 -13 -43.61 -66.81 3.271 13.47 H
3465 -58.88 -13 -45.88 -69.62 2.604 13.34 \Y
5130 -57.57 -13 -44.57 -68.08 3.011 13.52 \%
6855 -56.54 -13 -43.54 -66.74 3.271 13.47 \%
3510 -59.43 -13 -46.43 -70.17 2.604 13.34 H
5250 -58.01 -13 -45.01 -68.52 3.011 13.52 H
Highest 7005 -56.19 -13 -43.19 -66.39 3.271 13.47 H
3510 -59.90 -13 -46.90 -70.64 2.604 13.34 \%
5250 -57.87 -13 -44.87 -68.38 3.011 13.52 \%
7005 -56.68 -13 -43.68 -66.88 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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